



SITRA POWERLOOM SERVICE CENTRE

Managed by :

The South India Textile Research Association

Financed by :

Ministry of Textiles, Government of India

J.K.K. Nataraja Nilayam, Old No. 158/New No. 477, Trichy Main Road, Gugai, Salem - 636 006.

E-mail : plscslm@sitra.org.in

GSTIN : 33AAAAT3433H1ZT

Phone : 0427-2219486

Test Report No : A2600366

Report Date : 14-05-2026

APR TEXTILES

Ref : 13-05-2026

Sample No : A2600366-1

Sample Description(as given by Customer) : # Colour Checked - Green

Fabric Count	
Parameter(s)	
Avg. Warp Count	2/39.37 s
Avg. Weft Count	2/39.81 s
Fabric Construction	
Parameter(s)	
Ends per Inch (EPI)	60
Picks per Inch (PPI)	49
GSM	
Parameter(s)	
WEIGHT PER SQUARE METRE	135.53 Grams
Length of the fabric	
Parameter(s)	
Length of the Fabric	142.5 cm
Width of the fabric	
Parameter(s)	
Width of the Fabric	72.6 cm

Prepared By

Reviewed By

-- End of the Report for the Sample no : A2600366-1 --

-- End of the Report --

Authorised Signatory

V. Kumar
Scientific Officer

